


<Approved administration and dosage > 
Lansoprazole:  

lansoprazole 30mg, amoxycillin 750mg (potency) and metronidazole 250mg, b.i.d.,  
for seven days 

Omeprazole: 
omeprazole 20mg, amoxycillin 750mg (potency) and metronidazole 250mg, b.i.d.,  
for seven days 

Rabeprazole sodium: 
rabeprazole sodium 10mg, amoxycillin (potency) 750mg and metronidazole 250mg, b.i.d.,  
for seven days 

 

<Processes of approval of this dosage and administration> 
In July 2005, The Japanese Society for Helicobacter


